
Inst2788 10/22/2014

    BOTTOM MOUNT    
2014-15 Arctic Cat 

Wildcat Trail
P/N:  4501-0495

All images used are copyrighted property of CMP and may not be used without permission.

Item Part # Qty. Description
1
2
3
4
5
6
7

2788-100
2788-200
HDW2063
HDW9002
HDW7058
HDW9339
HDW2150

1
1
2
16
16
2
4

Bottom Mount
Winch Hook Bracket
5/16“ x 1-1/4” x 2-1/4“ Rd U-bolts
5/16” Flat Washers
5/16” Nylock Nut
5/16” x 1-1/2” x 2-3/4” Sq U-bolts
5/16” x 1-1/8” x 1-3/4” Rd U-bolts 

CUSTOMER MUST RECEIVE A COPY
OF THIS INSTRUCTION SHEET AT 

THE TIME OF SALE

NOTE: THE MOOSE PULLEY KIT
(PART #4501-0387) REQUIRED

FOR PROPER OPERATION.

1.   Remove the center skidplate, remove the bolts from the back of the front skidplate and let the front skidplate
 hang down for now.  The round u-bolts (#2) for the front of the bottom mount will install over the 
 narrow main round frame tubes right in front of where the a-arms mount.  See illustrations on back page.

2. Install the rear square u-bolts over the main rectangular frame rails that run front to back of the machine.  
 Locate the u-bolts just behind the horizontal frame member.  See illustrations on back page.  

3. The narrow side of the mount is the front.  Align the mount so it will fit over all four hanging u-bolts and loosely
 install the 5/16” flat washers (#3) and nylock nuts (#4).  Make sure the mount is aligned properly and tighten 
 all the hardware.  Reinstall the back of the front skidplate.

 NOTE:  If you would like to continue using your skidplate, simply mark the locations of each u-bolt and drill out a hole for 
 each one.  You can then re-install the skidplate with the u-bolts sticking down through it, put the bottom mount in place 
 and install the washers/nuts.

4.   Using a cut off wheel or reciprocating saw you can cut of any excess threads hanging down from the u-bolts.

5. Slide the blade/push tube assembly under the ATV.  Lift the rear of the assembly up and align the holes in
 the bottom mount tabs and push tube and install the wire loop pins (#25).

BOTTOM MOUNT INSTALLATION INSTRUCTIONS

FOR QUESTIONS REGARDING YOUR ORDER OR RETURNS CONTACT THE COMPANY YOU PURCHASED FROM.
FOR TECHNICAL OR INSTALLATION QUESTIONS PLEASE CALL:  763-689-4800

3

4

2

1

3

5

4

Front of UTV



BOTTOM MOUNT INSTALLATION INSTRUCTIONS
ARCTIC CAT WILDCAT TRAIL

Inst2788  10/22/2014All images used are copyrighted property of CMP and may not be used without permission.

Front U-Bolt position over the round frame
tubes.  Place just behind the a-arms.

Rear u-bolts will be angled to fit tight 
against the frame tubes Completed installation - Shown with corners

of the mount not trimmed yet.

Front U-Bolt position over the main frame
tubes in line with the back of the front
tires

Rear of UTV

FOR QUESTIONS REGARDING YOUR ORDER OR RETURNS CONTACT THE COMPANY YOU PURCHASED FROM.
FOR TECHNICAL OR INSTALLATION QUESTIONS PLEASE CALL:  763-689-4800

Front of UTV

Front of UTV
Front of UTV



WINCH HOOK BRACKET INSTALLATION INSTRUCTIONS
ARCTIC CAT WILDCAT TRAIL

Inst2788  10/22/2014All images used are copyrighted property of CMP and may not be used without permission.

Bolt the winch hook bracket to the inside 
of the main frame tubes.

Completed installation.

FOR QUESTIONS REGARDING YOUR ORDER OR RETURNS CONTACT THE COMPANY YOU PURCHASED FROM.
FOR TECHNICAL OR INSTALLATION QUESTIONS PLEASE CALL:  763-689-4800

1.   Due to the extremely low winch mounting area on the Wildcat Trail it will not allow you to lift the plow properly.
 We devised a bracket designed to alleviate the problem when used in conjunction with the Moose pulley kit 
 (sold separately, Moose part #4501-0387).

2. Remove the hood, front plastic fascia, and front lower skidplate.  Mark where the headlight adjustment bolts 
 are positioned as you will need to remove them to lift each headlight out of the way.

3.   After marking the stock headlight adjustment bolt location, remove the bolt from each headlight.

4.  Put the winch hook bracket (#2) behind the main frame tubes and align the form in the bracket with the bend
 in the frame tubes.  The tongue on the winch hook bracket will face forward.  Loosely attach the bracket to
 the frame tubes using four 5/16” x 1-1/8” x 1-3/4” round u-bolts (#7), flat washers (#4) and nylock nuts (#5).
 You will need to raise each headlight to access the nuts on the upper u-bolts.

5. Temporarily put the front plastic fascia in place making sure the tongue of the winch hook bracket slides 
 through the slot in the plastic.  If not, adjust the winch hook bracket up or down slightly until it fits.

6.   Once aligned, tighten all the nuts on the u-bolts.  Put the headlights back to the factory position and reinstall
 the factory bolts.  Reinstall the lower skid plate, front plastic fascia, and the hood.

7. Your winch cable should route out through the roller fairlead, around the pulley in the pulley kit, and up to the
 winch hook bracket.  Attach your winch hook to the hole in the bracket.

NOTE:  BE CAREFUL TO BACK AWAY FROM SNOWBANKS BEFORE RAISING THE PLOW.  FAILURE TO DO
SO CAN PUT MASSIVE STRESS ON THE PLOW, PULLEY KIT, WINCH AND WINCH HOOK BRACKET.  
BENDING OR DAMAGE TO THESE COMPONENTS MAY RESULT AND WILL NOT BE WARRANTED.
 


	Inst2788-1.pdf
	Inst2788-2.pdf
	Inst2788-3.pdf

